RINA tested Ultra Flip Swivels

Teut Cenificue NIGXTHIA 6 Pae 23

TEST CERTIFICATE o, Chain diameses () § (Quantity * Quantiti: 1}
CERTIFICATO DI COLLAUDO

Inspection and test carnied Accertamentl ¢ prove é colfaudo effematl

NYIXTOL21601 - Review of materials’ cortificanes

Breaking laad test (@ 46,67 kN)
RINA file No. XT2016XT/017216
Prasice RINA N Description of material: / Deserizione del maseriale.
Monufacturer or Supplice:  BOYUT MAKINA SANAYI VE TICARET LTD.STI - DAVUTPASA Ultes Flip Swivels - UFS 4
Fubbricente CAD.LATIFAGA YILDIZ SOK.. BASOGLU SANAY1 SITESL NO.17 & Chain diametey () 13 (Quingity ! Qe 1)

DAVUIPASA ISTANBUL - TURKEY

Waork Order No 201673167
Commwesn ¥ Laspection ed test carned ost; | Acceraments € prove di collaudo effestuat)
Purchaser: BOYUT MAKINA SANAYI VE TICARET LTD.STI - DAVUTPASA - Review of materisly’ oertificsies

Ghoomaliscale CAD.LATIFAGA YILDIZ SOK., BASOGLU SANAYI SITESL NO.17 - Brenking bood fest (44 160.57 kN)

DAVUTPASA ISTANBUL - TURKEY
- Intended for

Desumzione -

Description of material: / Descrizione del materiale:
Ultra Flip Swivels - UFS §

2. Chain disseter (mm): 16 {Quantity / Quasaitd; 1)

THIS IS TO CERTIFY that the sems, particulars of which ace given below, have been tested and found to be in
complinnce with the requirements of RINA Rules for the Classification of Plessure Yachts
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Tkt - Review of materialy’ cert

cates
The calibranon ssanas and adequacy of the test measurements devices used bave boen satisfiuctonly venified. -~ Brvakimg lond vest (i 236,49 kKN)
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Dieseription of material: / Descrizione del materiale.
Dexcription of material: / Descrizione del materiale Ulira Flip Swivels - UFS 6
Uktrs Flip Swivels - UFS 1 a Chain dismeser (mm) 20 (Quaneity / Quantink: 1)

. Chain dismees (mmk & (Quansity | Quastics: 1)

Tnspectian and fes carried owt: + Avcert e di collaudo effcermati

Inspestion and test carried aut: | Accestamenti ¢ prove i coflaudo effettuati: , - Review of materialy’ crtificates

Review of materialy’ centificates Breaking lood test {ia 321 48 kN)

Rreaking lead tess (i 38,43 kN)

Comments: Swivels are broken by specified force.

Description of maserial: / Desrizione del materiale. Covmay
Ulera Flip Swivels - ©

1. Cluin disemeter (mmk 10 (Quatity / Quastith; 1) oo O Testng daie: DSMay 2016
ENSpection e Accertamenti e prove di collaudo effenuat fosued e ——

ssued at ISTAM "

- Review of mierialy’ certificutes [risisberd i 0

Beeakung load 1ext (i@ 9065 kN)
Deseription of material: / Diseriziane det materiale. =
Ulera Flip Swivels - UFS 7 . =

W Crais dimneser (mm ) 26 (Quantity / Quuantiti: 1) RINA Services S.p.A,
tnspect peove di collaudy effetuati
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